/9’/40,'/ . DEISUN. COM. CI |Ig rARIUN

5&%
= ¢ 8 i
PII@@ @l@l@.@@@

AMBREDINZ AR
SUZHOU PARSUN POWER MACHINE CO., LTD



#ARY
INTAKE
241
ELECTRICAL 1
241
BLECTRICAL 2

STARTER (SUPPLEMENT)
BASLH
CONTROL BOX ASSY

kERAR
BOTTOM COWLING & BRACKET

El/3
CONTENTS




F15(F9.9,F13.5) 28

PAGE 01 OF 10

g

A R4

PARTS NAME:

INTARE

PART N0,
T

DESCRIPTION
RELR (U

DESCRIPTION
AR

REHARKS
it

F4-02000011

TR

SEAL, SHAFT

F15-11030000%

BT

ELECTROMAGNETLC MAGNET ASSY

F15-11030301%

i
i

[RON CORE

F15-11030302%

S

LINK RAD, IRON CORE

F15-11030303%

Pk

HOOK, [RON CORE

F15-11030300%

Fakik G i

[RON CORE ASSY

GB/T5783-M6X12

75 A EMoX12

BOLT, HEXAGON Mo x 12

GB/T97.1-6

TR

WASHER 6

F15-07090000%

185351

CARBURETOR




FIS(F9.9,F13.5) EHEH

PAGE 02 OF 10

g

141

PARTS NAME:

ELECTRICAL 1

A
NN

/ k\ &

if:j/ P!
kth'f

~

PART N0,
B

DESCRIPTION
B8 U

DESCRIPTION
A G0

REHARES
B

F15-07070100%

AR

FLYWHEEL ASSY

F15-07150100¥

Bl

STARTUP MOTOR

GB/T5782-M8K50

75 K B 50

HEXAGON BOLT M

GB/T97.1-8

A

TASHER 8

F25-05170001%

L R A

FIXATION BOLT, MOTOR

F15-07150002%

FERE RIS

COLUMNAR BOLT

F25-(5010402%

AR

WATER GAP




F15(F9.9,F13.5) B/

PAGE 03 OF 10

g

PARTS NAME:

AL
R

PART 10,
s

DESCRIPTION
AR )

DESCRIPTION
AR

REHARKS
it

F15-07150301%

RLBFE

RELAY JACKET

F15-07150300%

BHE

RELAY

F15-07150200%

BRAEY

LINE, POWER SOURCE

F25-05170201¥

mEAES PR

COVERING 4, POWER SOURCE LINE

F25-05170202%

BB AR

COVERING B, POYER SOURCE LINE

GB/T6170-M8

7 LS

HEXANGULAR NUT M8

F15-07150500¥

S

CONNECTION LINE, MOTOR

wloo |- o | | = ] s e | — | =do

F15-07150501%

hih:E:s S s

JACKET, CONNECTION LINE

GB/T97.1-6

FAE 6

WASHER 6

—
=

GB/T6170-M6

7 ARG

HEXANGULAR NUT Mg

—
—

GB/T97.1-8

FRE ¢

WASHER 8

—
(3N

F25-05090100W

S B (TEF-709])

FUSE ASSY

—
()

F15-07150001¥

R4 204

FUSE




STARTER (SUPPLEMENT)

PARTS NANE:




FIS(FY.9,F13.5) A E 5

THELH: RHE (%)
PARTS NAME: STARTER (SUPPLEMENT)
Sil. PART HO. DESCRIPTION DESCRIPTION Tt REMARES
sE2E | 25t LA (E D) 4k §e bt
1 [rrs-oris0aosy [ # 4 HANDLE 78" 1
Y [rrs-osoton [EREEE: BUSH :
3o |rrs-07130308W FEREA PLATE 1
4 |RIS-07130307Y WaLE 2B BUSH | VAVE 1
S |oB/Teas-STA 8Ky [ A K A EATSTA. 8% 0 [SCREY DA HEAD ST4.8x9 | 1
6 [F1s-07130310¥ 5 SEAFT | ROCKER 1
T |GB/To1-1. 6412 Tr#l6x1) COTTER PIN 1.6x1] 1
8 |F15-071303120 [ 2 4 8 BASHER | SPRING SADDLE 1
o Fs-0T13031y E k&S WASHER |, KYLON )
W frs-0rizosom JRATTEE ROCKER 1
U frs-omone feangs TIE- I} |
17 [F1s-07130313 e LLKE ROD A3 1

PAGE 05 0F 10




CONTROL BOX ASSY

F15(F9.9,F13.5) Z4=F | PacE 06 07 10

PARTS NAME:




F1S(F9. 9, F13. 5) Z M0 [ pace 07 05 10
SHELH: |BARAE
PARTS NAME: |CONTROL BOX ASSY
SH, PART HO. DESCRIPTION DESCRIPTION Tt REMARES
SEEH | FHES FHAH P R EEARGED b5 i

I JF15-13000000% BAEHY CONTROL BOX 4SSY i

1 [T se60 AL CLAHP ]

3o IPs-13000200% Rafris STARTING SWICH ASSY 1

4 JF15-13000100% TEY S CONTROL CABLE ASSY i

5 JF15-11000002% BUthiR PLATE , CONTROL BOX 1

6 PB/TRIS. 2N e x 12 SCREY PAN HEAD M5 x 12 !

7 JF15-13020007Y k¢ B THROTTLE HAMDLE | INCHING | 1

8 [F1s-13000005¥ L&A E BUSH | CA )

b |F15-13020006% BHERME BUSH | HANDLE 1

10 JF15-11000001% Nehpay BLOCK , RUBBER 1

11 [Fis5-13000014y BEVE JACKET , CABLE 1

17 |F4-01050401 NEELFaE STOPER , HANG ROPE ASS/Y 1

13 JF15-13020400% AEFRAH ENGINE STOP SWICH ASS'Y | 1

14 JF15-130002039 RS INSULATED PLUG "B’ !

15 JF15-13000202W Bk INSULATED PLUG "A* 1

16 JF15-13020001% Byed COVER , CONTROL BOX 1

17 JF15-130000139 B &5 SHALL COVER ,CONTROL BOX | 1

1§ [F15-13020005¥ HEED WASHER "B" | WAVE 1

19 [F15-13020100¥ HEREAHS LOCKED DISK 48$'Y |

10 [F15-13020002% HE TORSION SPRING 1

11 [F15-13020003% AR EACH LOCKED PULLEY 1

17 JF1s-13020004w FRhEEEs PLATE | PULLEY SPRING 1

13 [5B/T818-M416 FEE AL BT PAN HEAD SCREW 14 x 6 ]

24 [F15-13020000% BUEEAHA COVER ASS'Y CONTROL BOX | 1

25 [6B/TSTRIHBX30 7 NS x 30 BOLT M8 x 30 1

16 [B/To7.1-8 THES WASHER § 1

11 [F1s-13000500¥ w15 A H fiacohe | coamaoL acceLirostart | 1

2 [Fis-13000007y HHLHE WASEER 1

2% JsB/T896-6 Fod@s PIN ,COTTER § ;

30 JF25-07000007Y BEGEELD CONTROL CABLE TIE.IN "B" | 2

31 [FLs-13000002% & 4.4 CAM MECHANISH 1

3 [oB/T818-M3114 Tl AL BT« 1L PAN HEAD SCREW M3 x 14 ]

33 JF1s-13000800% ATk INCHING SWITCH 1

3 [F15-13000003W A S PLATE 1

35 [F15-13000004¥ kiR gy PULLEY 1

3 JF15-13000001% HREENS SHIFT SPRING PLATE "B )

3 JF1s-12000016% Lo HARK 16 1

3% |6B/TE1T0-ME 7 AL BYG KUT H6 4

39 JF15-13000008¥ LR E R YELLABLE PLATE AN MACRANISE | 1

10 [F15-13000700¥ RREH SHIFT SWING LINK 1

41 [F15-13000601% ATEE RS ADJUSTER FASTNESS 48877 1

42 JoB/TST83-H5125 7 AARNS xS BOLT 5 x 25 ]

43 JoB/T6170-5 7 BB NIT &S )




F1S(F9. 9, F13. 5) Z 40 [ pace 08 05 10
SHELH: |BARAE
PARTS NAME: |CONTROL BOX ASSY
SH, PART HO. DESCRIPTION DESCRIPTION Tt REMARES
SEEH | FHES FHAH P R EEARGED b5 i

44 [F15-13000300% R BUZZER ASS'Y 1

45 JF15-13000602 T ADJUSTER PI 1

46 |oB/T5287-6 fh 2B BLG WASHER 6 3

41 [F1s-13000006 BHAEH WEARABLE PLATE 1

48 JF15-13000011W THERTE BUSH | SHIFT S¥ING LINK 1

49 JF15-13000012 B4k BRACKET | CONTROL BOY 1

50 [F15-12000013% L3 MARK 13 1

51 [F15-13000015W Bk CGVER , WATERPROOF 1

57 F1s-13000010w BAERRGR BLOCK |, CONTROL HANDLE 1

53 [6B/TY56. 15 EHHEEES VASHER , LOCKED § )

S LB/TRLO. NS A a1 SCREW, PAN HEAD M3 x 18 7

55 JF1s-13010003y RAfaKsL TR, BUTTON )

6 [F1s-13010001¥ LR CONTROL HANDLE 1

T JF1s-13010000w L ES CONTROL HANDLEBAR 1

S8 IoB/T84.5-ST4. 8X10 | e f S g s 4TST4. £ 10 |SCREY, PAN HEAD ST4.§x12] 1

59 [oB/T818-M4K10 A L ATHA « 10 SCREW, PAN HEAD 14 =10 3

60 |F15-13010009% Bl R COVER |, CONTROL HANDLE 1

61 [F1s-13010005¥ EG%% GPRING , COMPRESSION 1

60 [F1s-13010004w BAT AL PART | CRIENTATION CONTROL | 1

65 [F1s-13010008y EAHER PLATE ,ORIENTATION PART | 1

64 JoB/T820-NEX00 o R L B TG x50 SCREW, PAN HEAD 16 =90 ]




PAGE 09 OF 10

BOTTOM CONLING & BRACKET

PARTS NAME:




F15(F9.9,F13.5) E44

Tr

PAGE 10 OF 10

Eiteat  |EEARE
PARTS NAME: BOTTOM COWLING & BRACKET
Sh. PART NO. DESCRIPTION DESCRIPTION 0Ty REMARKS
SR | TS ERLH L EEARED ¥ 2 i
1 |F25-07000005% i T A TIE-IN , CONTROL CABLE )
2 |PIS-110106000 RS 4 CONTROL CABLE ASS'Y 1
3 |R25-07000003W TR fde PLATE , RINGENT 1
4 |F15-00000012 ES IR, SPRING 3
5 |GB/T98-S KA BIG WASHER 5 4
6 |GB/T5783-M6525 ARG x 15 BOLT M6 x 25 1
T |GB/T5287-6 I G BIG WASHER 6 1
8 |Pas-03000027 TR AM PLATE , SHIFT 1
g |F25-03000028% (e FUSH , LIMITED PLATE 1
10 |F15-050401 030 FHEEN LINK ROD , SHIFT 1
11 [F25-05160002 % ¢1 SPRING 1
12 |F25-03030003% B8R ROCKER |, STOPPER 1
13 [GB/T879.2-3520 BHEHERERES G320 |COLUMNIFORM PIN ¢ 3% 20 1
14 |F15-03000013% T i S JAM | ABNORNOMITY RUBBER 1
15 |P2s-03000020 e I, RECTANCLE 1
15 |P2s-03000024 [IF 4% 1 KB JAH "B 1
17 |F25-03000025% GBS £ JAM , ACCELEROGRAPH CABLE 1
18 |Fas-03000020 K HATE BUSH , WAVE 1
19 |GB/T84. 5-ST5.5519 |+ 2m4 L A ATSTS. 5x 19 |SCREY | PAN HEAD ST5.5x 18 2
20 |F25-03000023% HETE BRACKET 1
21 [GB/T5783-Me520 oS A RN < 20 BOLT Mo x 20 1
22 |6B/197.1-6 TAE 6 WASHER 6 1
23 |P25-03000101% R Ak I 1
4 |P25-03000102% e 4 b BUSH | RUBBER JAM 1
25 |F25-03000103% PSS TIE-IN , JaM 1
26 |P25-03000104% e % 2 NUT |, TaM 1
27 |F15-03000100% bl IiM ASS'Y 1
28 |F25-03000001% il WATER TUBE !
29 |F15-07150400% EXEEAR C.D. 1. CABLE 4S§'Y 1
30 |GB/T5783-M8X30 A EERME x 30 BOLT M8 x 30 1
31 [GB/T97.1-8 L ES WASHER 8 1
32 |PIS-11020003% HEER PLATE 1
33 |GB/T6170-48 7 H TS NUT M8 1
34 |7AS0 F404-24-016 0% 4 O-RING 1
35 |F25-01010012% R R NUT |, PLASTIC 1
36 [F25-07000006W EaBd A fd B HE /8" [THIN LOCKNUT 2
37 |PIS-11020002% S T BOLT 1
38 |GB/T97.1-10 AE 1) WASHER 10 2
39 |R2S-07000303% [ a4 TUBE , BOLT 1
40 |F25-07000304¥ FAEE/S NIT 1
41 |F15-11020001% A LINK ROD , TURNING 1
47 |FI5-11020000 B A LINK ROD ASS'Y 1




	F9.9,F15-FW parts catalogue_页面_01
	F9.9,F15-FW parts catalogue_页面_02
	F9.9,F15-FW parts catalogue_页面_03
	F9.9,F15-FW parts catalogue_页面_04
	F9.9,F15-FW parts catalogue_页面_05
	F9.9,F15-FW parts catalogue_页面_06
	F9.9,F15-FW parts catalogue_页面_07
	F9.9,F15-FW parts catalogue_页面_08
	F9.9,F15-FW parts catalogue_页面_09
	F9.9,F15-FW parts catalogue_页面_10
	F9.9,F15-FW parts catalogue_页面_11
	F9.9,F15-FW parts catalogue_页面_12

